PARTS CATEGORY
XT150GK-6

Kinroad Xintian Motorcycle Manufacture Co., Ltd



F-01

o5 ThEEhD H 2R AR K
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 |KA101010000-2D TSR A FRAME COMP. 1
2 [KA00172001A T CONNECTING ROD 2
3 [KA00172001A-1 AT WASHER, CONNEECTING ROD 4
4 |KA0O0172001A-2 EMATE BUSH, CONNECTING ROD 8
5 |KA101330030 EIEERI HANDLE BAR, REVERSE 1
6 |KA003380000 HR 2 T E COVER LEVER 1
7 [KA101330030-3 FRIFW HANDLE BAR, BRAKE 1
8  |[KA003400000 R g COVER REVERSE LEVER 1
9  [KA106220000-1 THT T2k CABLE COMP. THROTTLE 1
10 [KA106210000-2 FRIk CABLE COMP. PARKING BRAKE 1
11 [KA106230000 (R EEET CABLE COMP. REMERSE 1
12 |GB/T882-86 B Al PIN 2
13 [KA106220100-1 R BRACKET 2
14 [GB/T91-86 JFIOES 1.6X16 PIN 1.6X 16 2
15 |KA003080000-1 THIAR COVER. SWITCH 1
16  [KA004190000 Jp i CIGAR LIGHTER 1
17 [KC004010000 LGP S HORN BUTTON 1
18  |KA004030000 QPP S TOPLIGHT SWITCH 1
19  [KA004020000 FEKTFR ENGINE STOP BUTTON 1
20  |KA004010000 AR KEY SET-IGNITION SWITCH COMP. 1

Kinroad Xintian Motorcycle Manufacture Co., Ltd




21 [KA004100000-1 KAT 2l A HEAD LAMP ASSY. 2
22 [KA003330000 B AS e AR FOOT PLATE. RUBBER 4
23 [KA003330100 iy i) BOLT, FOOT PLATE. RUBBER 8
24 [KA003330200 [T AS AR WASHER, FOOT PLATE. RUBBER 8
25  [KA003330300 A A P R 0 B NUT, FOOT PLATE.RUBBER 8
26  |GB5787-86 INFAVE LR M8 X 16 BOLT, FLANGE M8 X 16 8
27  |GB5787-86 INFIEE L IE M6 X 16 BOLT, FLANGE M6X 16 1
28  [KA204180000 UAR/AN HORN 1
29 |GB/T818-85 TR IBETME X 16 BOLT, M6 X 16 4
30 [GB6187-86 ANV S [ BIEREMG NUT FLANGE M6 3
31 KT E DX ©15X24 |SPACER, P8X P 15X24 2
32 [GB5787-86 INFIEE L IE K M8 X 40 BOLT, FLANGE M8X40 2
33  |GB6187-86 INFHTE ZE H AR BEMB NUT FLANGE M8 2
34 |KA204260000 R FUEL METER 1
35  |KA004150000 ik SPEEDOMETER 1

Kinroad Xintian Motorcycle Manufacture Co., Ltd




JP ThREhD H 344 B YL Ko
Ref. No Function Code Chinese Description Part Name Reqd. No.
1 |KA003020000 AR ) AU T COVER STEERING COMP. 1
2 [GB5787-86 NI N6 X 12 BOLT, FLANGE M6X 12 3
3 [KA003310000 J7 T 35 STEERING ~ COMP. 1
4 [KA10171001A 121 1) il STEERING ~ SHAFT 1
5 [KA101021000 J7 A Je Jedt & BUSH. STEERING SHAFT 2
6  |GB/T95-85 SFH D20 WASHER 220 1
7 |GB/T894-86 iy FHY 5P 44 CIRCLIP 220 1
8  [GB5787-86 INFAVE IR EME X 25 BOLT, FLANGE M8X 25 6
9  |KA006010400-2 e ) O SEEERING KNUCKLE 1
10 [KA10601011A BAEEE STEERING GEAR 1
11 [KA006010300 Bl 4 5 DUST COVER. R. BALL JOINT 1
12 [KA106010300 B 51 DUST COVER. L BALL JOINT 1
13 [KA00153001A AR ) i ] 5 STEERING GEAR BRACKET 2
14  |GB6187-86 INAVE S F B RS NUT FLANGE M8 8
15  [KA10601111A PEREAT Rk ROD  END 2
16  [KA10601051A-1 Jon AT TIE ROD 2
17 |KA006010240 JITay STEERING BALL JOINT 2
18  [KA10601121A PRA SLEEVE 2
19  [KA003320000 T HEE S IR E PUSH ROD, MASTER 1
20 [KA003320000-1 F SR E RUBBER, PAD 1

Kinroad Xintian Motorcycle Manufacture Co., Ltd




21 |GB5787-86 INFAVE IR MG X 16 BOLT, FLANGE M5X 16 4
22 |GB6187-86 NFIE 2 H AR RIS NUT FLANGE M5 4
23 [KA0O0115001A R TR PEDAL  COMP., THROTTLE 1
24 [KA0OO116001A PR A A PEDAL  COMP., BRAKE 1
25  [KA001820030 AT SPRING, THROTTLE PEDAL 1
26 [KA001810030 R ZE AT SPRING, BRAKE PEDAL 1
27 [KA101024000 PR ol s 24 COLLAR, PEDAL 4
28 |53391-BCA0-0000-0C |RIZ4EEEFT18FE M8X 221  [BOLT M8X221 1
29  |53393-BCA0-0000-0C |15/ JH&#: M8 X 145 BOLT M8 X 145 1
30 |GB5787-86 INFIEE IR M8 X 35 BOLT, FLANGE M8X 35 2
31  [KA101350000 B2 5 BRACKET, CYLINDER ASSY, 1
32 |GB5787-86 INFIEE IR M8 X 40 BOLT, FLANGE M8X40 2
33 [GB6170-86 7N FAUEEEMS NUTM8 2

Kinroad Xintian Motorcycle Manufacture Co., Ltd




F-03

75 ThAEh HSC AR LA TR K
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 [KA101020000 yEREN S RIGHT BRUSH GUARD BAR , MAIN 1
2 [KA101020100 JeAR B AT 48 LEFT BRUSH GUARD BAR , MAIN 1
3 |KA101080000 KAt s LEFT BRUSH GUARD BAR , MAIN 1
4 [KA101110000 TRIHT BRUSH GUARD BAR , RR 2
5  |KA101070000 PRESAT AT BRUSH GUARD BAR , CENTER 1
6  |KA204250200 i Ja L RIGHT REARVIEW MIRROR 1
7 |KA204250100 e S B LEFT REARVIEW MIRROR 1
8  |KA003060000 B 41 & (032) BUSH, BRUSH GUARD BAR (232) 2
9  [KA003070000 By At a4 (o 25) BUSH, BRUSH GUARD BAR (925) 6
10 [GB5787-86 INFAVE LR M8 X 50 BOLT FLANGE M8X50 6
11 |50199-BCA0-0000-0C |R—# R-WASHER 20
12 |GB6187-86 INFIVEE A BEERE (M8)  |LOCK NUT FLANGE — (M8) 6
13 [GB5787-86 INFHVE K M8 X 55 BOLT FLANGE M8X55 8
14 |GB6187-86 INFEVE S HAEERE (M10) |LOCK NUT FLANGE — (M10) 2

Kinroad Xintian Motorcycle Manufacture Co., Ltd




JP ThREhD HhSC A4 RR YL Ko
Ref. No Function Code Chinese Description Part Name Reqd. No.
1 |KA00603001A A7 SCHE KNUCKLE SUPPORT, RH 1
2 [KA00602001A JeSCEE KNUCKLE SUPPORT, LH 1
3 [KA00631001B HIB= 7% ABSORBER ASSY. FR. 2
4 |GB5787-86 NFAVE 2R M10X 40X 1/BOLT FLANGE M10X40X 1. 25 4
5 |GB6187-86 INFIVEE A BIEERE (M10X JLOCK NUT FLANGE M10X 1. 25 16
6  [KAL0117001A-1 B A SUSPENSION ARM COMP, UPPER 2
7 |GB6187-86 INFAVE S B LE M8 LOCK NUT FLANGE M8 2
8  [KA101023000 R e A& BUSH, ARM ASSY., UPPER 4
9  |KA101010300 I L E R O SPACER, CENTER 2
10 [51191-BCA0-0000-0C |l &R 2%k M8 X 104BOLT M8 X 105 2
11 [GB/T91-86 JTIAY1. 6X 30 PIN 1.6X30 4
12 [cB6178-86 AN FFREERIMI2 X 1. 25 [NUT M12X1.25 4
13 [GB/T93-87 G2 SPRING WASHER 12 4
14 [KA001590030 (52N SPACER, BALL HEAD 4
15 |KA003340000 o ) )y 2 B RUBBER DUST COVER 4
16  [KA105310100-2 R 2 DISC, FR.BRAKE 2
17 |GB5783-2000 7N A S BEAEM6 X 12 BOLT M6X 12 12
18  [KA005440000 it 47X 25-7 DUST SEAL 47X 25-7 2
19  |KA005520000 ik 6204 BEARING 6204 2

20 [44901-BCA0-0000-0C ket e 250844 M10 BOLT, TIRE M10

Kinroad Xintian Motorcycle Manufacture Co., Ltd




21 [KA005040030 IR HUB, FR. WHEEL 2
22 196100-62030 HhA& 6203 BEARING 6203 2
23 |91202-BCA0-0000 i 42%x27-7.3 DUST SEAL 42X27-7.3 2
24 |KA005030000 HAG217 X717 -107 TIRE, FR. 217 X7 -10” 2
25  [KA005010000 ARG RIM, FR. 2
26 [KA005030100 I INTAKE, TIRE 2
27 |KA005030200 ATHETE CAP, TIRE INTAKE 2
28  |44301-BCA0-0000-0C [Ri#eHtE SPACER, FR. HUB 2
29 [GB6178-86 ANAITREIERIMI4X 1.5 [NUT M14X1.5 2
30 |GB/T91-86 JT 42, 5X 30 PIN 2.5X30 2
31  [KA003350000 Jo e o CAP, FR. WHEEL 2
32 [KA10118001A T EHEE R SUSPENSION ARM COMP, LOWER 2
33 [51291-BCA0-0000-0C | FaE:HEM- 245088 M10 X 8(BOLT M10X 80 1
34 [KA101022000 T it E BUSH, SUSPENSION ARM LOWER 8
35  |KA001670030 R A DUST CAP, SUSPENSION LOWER 8
36 |KA003410000 O pE D20 X P 2.5 RUBBER RING ®20X ®2.5 8

Kinroad Xintian Motorcycle Manufacture Co., Ltd




F-05

24

25

t

?O

P igend WS FR JESL AT o
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 |KAOO119001A Ja ARt REAR SWING ARM COMP. 1
2 |KA101010100 Zph RUBBER BUSH, SWING ARM 2
3 [KA00632001B JE R A ABSORBER ASSY. RR. 2
4 [KA101020000 RS BUSH, REAR SWING ARM 4
5 [KA101010400 Jo TR BR324 45 7 LJSPACER, CENTER 2
6  |[KAL05310200-2 Jo R B A DISC, RR. BRAKE 1
7 [KA005060030 EEi AXLE COMP., RR. 1
8  [KA005220030 Jo BERS REAR SPROCKET 1
9  [KA00164001A BRI 488 25 COVER DISC, RR. BRAKE 1
10 [KAOO163001A Ja e COVER REAR SPROCKET 1
11 [KA005430000 i 50X 34-7 DUST SEAL 50X 34-7 2
12 [KA005070030 Jia e Al A e HOUSING COMP, RR.AXLE BRG 2
13 [KA005530000 Hh& 6206 RZ BEARING 6206 RZ 2
14 [KA005420000 28 X 42—7 DUST SEAL 42X 28-7.3 2
15 [KA001570030 Ji e A R i BEARING BASE 2
16  [KA005050030 Ja Rt HUB, RR.AXLE 2
17 [KA005040000 HAE 22X 11-10 TIRE, RR.22X11-10 2

Kinroad Xintian Motorcycle Manufacture Co., Ltd




18 [KA005030200 THETE CAP, TIRE INTAKE 2
19  [KA005030100 AL INTAKE, TIRE 2
20 [KA001580030 Ji 6 e HOLDER, RR.WHEEL CAP 2
21 [94110-17B01-0C T (016) FLAT WASHER ( 216.5) 2
22 [KA003350000 IEEE CAP, RR. WHEEL 2
23 [KA001600030 & H Ry PRESSURE PLATE, BATTERY 1
24 [KA004070000 & HLth BATTERY 1
25  [KA003360000 & HL vl A CUSHION, BATTERY |
26 |44901-BCA0-0000-0C w4t &8z s (M10)  [BOLT, TIRE (M10) 8
27 |KA005020000 Je SRR 10-8 RIM, REAR 2
28  [GB6178-86 NAFFREIERIMI6X 1.5 INUT M16X 1.5 2
29  |GB/T91-86 JT 443, 2X 32 PIN3. 2 X 32 2
30 [GB5787-86 INFVE LR M1I0X40  [BOLT FLANGE M10X40 4
31 [GB6187-86 INFEVE S HAEEE M10 |LOCK NUT FLANGE M10 12
32 [GB5787-86 INFIEE IR M8 X 25 BOLT FLANGE M8 X 20 4
33  [GB6187-86 INFHTE S HBURLE M8 LOCK NUT FLANGE M8 14
34 [GB5787-86 INFITE L IZ M8 X 16 BOLT FLANGE M8 X 16 6
35 [GB5787-86 INFOE LB M8 X 35 BOLT FLANGE M8 X 35 4
36  |GB5787-86 INFIE LB M8 X 40 BOLT FLANGE M8 X 40 6
37 [KA005230000 4% 10A DRIVE CHAIN 2

Kinroad Xintian Motorcycle Manufacture Co., Ltd




5 IhRERY Hh 344K PEILAHR $r:
Ref. No Function Code Chinese Description Part Name Reqd. No.
1 [KA101130000 et SR A CARRIER COMP., REAR 1
2 [KA101140000 Ja f A S SUPPORTER, CARRIER 2
3 |KA003070000 B At £ (o 25) BUSH, BRUSH GUARD BAR (225) 2
4 |KA0O04110000 Ja FerT TAIL LAMP ASSY. 1
5  [KA003100000 Jo FRAT 4 A INSULATING PAD A, TAIL LIGHT 2
6  [KA003110000 Ja AT 4825 #4B INSULATING PAD B, TAIL LIGHT 2
7 [KA002030100 TR COVER, AIR CLEANER 1
8  [KA002030000 TR A CASE COMP., AIR CLEANER 1
9  |KA002030100 R4 ELEMENT, AIR CLEANER 1
10 |KA002030100 TR M TRAP COMP, AIR CLEANER 1
11 [KA202060000 HEE] TANK, COMP. FUEL 1
12 [KA002060100 MHEER CAP, COMP. FUEL TANK 1
13 [KA003220000 U TUBE COMP. VACUUM 1
14 [KA002070000 11 [5] ] CHECK VALVE 1
15 |KA003370000 AR e RUBBER RING 4
16  [KA004180000 TR AR A FUEL SENSOR 1
17 [KA002080000 MHEEPISS COCK, FUEL ASSY. 1
18 [KA0O01870050 RERE CIRCLIP, AIR PIPE 2

Kinroad Xintian Motorcycle Manufacture Co., Ltd




19 |GB5787-86 INFAVE IR M8 X 55 BOLT FLANGE M8 X 55 2
20  [KA002090000 JURjE FILTER 1
21 [KA001860050 =S CIRCLIP, FUEL TUBE 4
22 [KA003230000 E TUBE COMP. VACUUM 1
23 |KA001850050 PRI T TUBE SPRING I 2
24 [KA003210100 AT TUBE COMP. FUEL. I 1
25  [KA003210200 ML TUBE COMP. FUEL. 11 1
26  |[KA001830050 PRI TUBE SPRING 11 1
27  [KA107010100-2 A JHE RIGHT SEAT ASSY 1
28  [KA107010200-2 v JHE R LEFT SEAT ASSY 1
29  [KA107080000-1 T R BELT. SAFETY 1
30 [KA107080100-1 PR B AT BOLT BELT. SAFETY 5
31  [KA20705001A MERIN RAIL SET. SEAT 2
32  [GB5787-86 INFOE LB M8 X 25 BOLT FLANGE M8X 25 4
33  [GB6187-86 INAEE B AR R NS LOCK NUT FLANGE M8 12
34 [GB6187-86 INFVE S HBUELE M6 LOCK NUT FLANGE M6 6
35 |GB6187-86 NFHE B RE (M5) NUT FLANGE M5 2
36 [GB5787-86 INFIEE LB M8 X 16 BOLT FLANGE M8 X 16 8
37  |GB5787-86 INFIE LB M6X 30 BOLT FLANGE M6 X 30 4
38 |GB/T95-87 P D6 FLAT WASHER o6 4
39 |17519-BCA0-0000-0C |Z3E4t4E COLLAR, INNER 4

Kinroad Xintian Motorcycle Manufacture Co., Ltd




Fes |hfehd Hh 344 B PR Ko
Ref. No |Function Code Chinese Description Part Name Reqd. No
1 |KA00120001A Ja R AT SWING ARM COP., TOP 1
2 [KA001740030 AT b AR UPPER PRESSURE PLATE, ENGINE HANGER 1
3 [KA001730030 AT T AR MOUNTING PLATE, ENGINE HANGER 1
4 [KA00119011A-1 i T TOW BALL I 1
5  [KA00119011A 4T T TOW BALLII 1
6  |KA001550030 T P2 e SPACER, ENGINE MOUNT LINK 1
7 [KA003370000 AR e RUBBER RING 4
8  |KA00151001A 2B B A ] A BRACKET, AIR CLEANER ASSY 1
9  [KA001320030 AT LINK COMP, ENGINE MOUNT 1
10 [KA0O0162001A IKBhE e COVER, DRIVE SPROCKET 1
11 [KA104120000-2A F 8 MAIN WIRE HARNESS 1
12 [KA004130000 | FEL SUB-WIRING HARNESS 1
13 [KA004040000 Wi HE A RECTIFIER COMP, REGULATE 1
14 [KA004080000 C.D. 1. fikgs C.D. I. UNIT 1
15 [KA004050000 Bk L STARTING RELAY 1
16  [KA004060000 SENEl RESISTOR 10W 10 Q 1
17 [KA004090000 i) COIL COMP. IGNITION 1
18  [KA003010000 L 78 L COVER, ELECTRIC BOX 1
19  |KA0O0131001A HHy 22 6 BOX COMP, ELECTRIC 1

Kinroad Xintian Motorcycle Manufacture Co., Ltd




20 [GB/T818-85 T RELIEEME X 16 BOLT M6 X 16 7
21  |GB/T93-87 CLERT) WASHER , SPRING 06 8
22  |GB6187-86 INFHTEZ HBURLE M6 LOCK NUT FLANGE M6 6
23 [GB6187-86 ANAVEE A BIEEE M10X 1JLOCK NUT FLANGE M10 X1.25 4
24 [52121-BCAO-0000-0C |fiZeffitt%& SPACER, ENGINE MOUNT 1
25  |52129-BCA0-0000-0C |iFiZ2%h M10X 191 BOLT M10X 191 1
26  [GB/T818-85 AL IRETME X 25 BOLT M6 X 25 7
27 |GB5787-86 INFIVE N2 M12X60 X 1JBOLT FLANGE M12X 60X 1.25 2
28  |GB6187-86 NFEVE S HABEEE (M12 X JLOCK NUT FLANGE M12 X1.25 3
29  |GB5787-86 INFOEEEIE M8 X 45 BOLT FLANGE M8X 45 2
30 [GB6187-86 INFAVEZE B LE M8 LOCK NUT FLANGE M8 2
31 [GB/T70-86 S FIZAEM10 X 1. 25X 45 |BOLT, HEX IN M10 X 1. 25X 45 2
32 |90293-BCA0-0000-0C [iH#&2EF M12X 1. 25 NUT, ENGINE MOUNT LINK M12X1.25 1
33 [52155-BCAO-0000 Sz A Pl WASHER, BUFFER PAD 2
34 [KA003390000 T 2R 22 PRI e BUFFER PAD, ENGINE MOUNT LINK 1
35  |52152-BCA0-0000-0C |B& = A COLLAR, ENGINE MOUNT LINK 1
36  |GB5787-86 INFIEEEIE R M6X 30 BOLT FLANGE M6 X 30 3
37  |GB/T95-87 TFH D6 FLAT WASHER o6 3
38  |17519-BCA0-0000-0C |Z3E4t4E COLLAR, INNER 3
39 |90191-BCA0-0001-0C |fiAt2eheiife M10X52  [BOLT FLANGE M10X52 1
40 |50333-BCAO-0000 AT 248 e el £ COLLAR, ENGINE MOUNTING LINK 1
41  |GB/T818-85 B SKIBATME X 8 BOLT M5X8 2

Kinroad Xintian Motorcycle Manufacture Co., Ltd




s

i)
RS

e
T
2

e ] A4 e TR Hi=
Ref. No |[Function Code Chinese Description Part Name Reqd. No
1 [24810-BCA0-0000 ANE A GEAR CASE , R 1
2 [24820-BCA0-0000 JekEeAR GEAR CASE , L 1
3 [24840-BCA0-0000 =B AL COVER, GEAR SHITING YOKE 1
4 [91001-60030-0000 |4z BEARING 6003 DDU 1
5  |24830-BCA0-0000 Vi Ee AL COURTER GEAR SHAFT COMP . 1
6  [24832-BCA0-0000 UK 5 1 e Ao A BUSHING, DRIVE GEAR 1
7 [24831-BCA0-0000 OR 5  #6 DRIVE GEAR 1
8  [24833-BCA0-0000 UK 5 1 B B PR COLLAR, DRIVE GEAR 1
9  [24839-BCA0-0000 NEES) RUBBER OTL SEAR 1
10 [91111-BCA0-0000 VRl A HK2820 NEEDLE BEARING 28X 35X 20 1
11 [90191-BCA0-0000 2 AEMS X 40 BOLT, M8X40 3
12 |GB/T93-87 RS WASHER , SPRTNG @8 3
13 [24838-BCA0-0000 A i 4 SPRING, GEAR SHIFTING YOKE 1
14 [94510-12000-0E £ CIRCLIP (b 12) 1
15 [24837-BCA0-0000 Y3k GEAR SHIFTING YOKE 1
16 [93600-06020-0B AL IEETME X 20 BOLT, M6X 20 2
17 [94010-08B01-0A 7N HBE R NUT HEX 8MM 3

Kinroad Xintian Motorcycle Manufacture Co., Ltd




Fs |Pihed WA TR JESLAFR o
Ref. No |Function Code Chinese Description Part Name Reqgd. No.
1 [KA002010000-1 RENHL ENGINE  ASSY 1
2 [KA002030000 HEAH P A ) MUFFLER COMP. , EX 1
3 [KA002040100 HE AU B GASKET, EX. PIPE 1
4 [KA001710030 HAUE I & RACK SUPPORT, MUFFLER 1
5  [KA002050100 W XA - il CLAMP 1
6  [KA002050000 W XA BOOT, SIDE CASE 1
7 [KA002030000 UERR AIR CLEANR ASSY. 1
8  [KA002030100 TR R A CIRCLIP COMP. 1
9  [KA002020000 RARTiE CARBURETOR ASSY 1
10 [KA00561001A R P4 2% REVERSE ASSY. 1
11 [KA005210030 UK B 5 DRIVE SPROCKET 1
12 [KA001650130 (FEETrSre Y BRACKET, REVERSE 1
13 |KA001650230 R A BRACKET ARM, REVERSE 1
14 [23808-BCA0-0010-0C |34 %8 224 SPACER, REVERSE 1
15 |90301-TCB0-0000-0C [7¥ /5 o (K HERE M6 X 35 NUT, MUFFLER JOINT, M6X 35 2
16  |GB5787-86 INFEVE L HERE M10X 1. 25 XBOLT FLANGE M10X 1. 25X 25 3
17 |6B5787-86 INFVR LB M6X 25 BOLT FLANGE M6X25 1
18  [GB6187-86 AN AAERE (M6)  [LOCK NUT FLANGE (M6) 1
19  [GB/T70-86 P 7S FIEETMB X 35 BOLT, HEX IN 6

Kinroad Xintian Motorcycle Manufacture Co., Ltd




20 |GB6187-86 ANFIVE S AR RE (M16 X 1 LOCK NUT FLANGE (M16X 1. 5) 1
21 |GB5787-86 INFEVELIZRE M10X 1. 25 XBOLT FLANGE M10X 1. 25X 35 1
22 |GB5787-86 INFEVE LB RE M8 X 40 BOLT FLANGE M8 X 40 1
23 |GB6187-86 INFIVECS ABIERE (M10)  [LOCK NUT FLANGE (M10) 1
24  [GB6187-86 ANAEE AAELRE (M) [LOCK NUT FLANGE (M8) 1
25  [GB5787-86 INFE L M8 X 16 BOLT FLANGE M8X16 1

Kinroad Xintian Motorcycle Manufacture Co., Ltd




16

= _*

e SR T

S T
0

o |
| .‘[!:r-Y/ri;?1[ ‘I"ﬁaﬁ3
1920 91
16
A

13 11
/ K = \ //
/) ¢\ bt
/ i P
p T A N
11 \ /\ 1 17
P N
-\\
12\\Hh F/ 4H\\\\‘Ii‘| 'Ii‘iik‘ll
PS5 |PhEERY WS A4 R JEL AR H
Ref. No |[Function Code Chinese Description Part Name Reqd. No.
1 KA105310000-2 GFNIERYSY FOUR-CALIPER BRAKE ASSY 1
2 [KA105310100-2 TIRAT PUSH ROD, MASTER 1
3 |KA003130000 GIESNEY BRACKEY, FRONT FENDER 2
4 [KA003140000 IEEEN SR REAR FENDER 2
5  [KA00135001A IpEE FRONT FENDER, L 1
6  [KA00136001A [IESEEV SR FRONT FENDER, R 1
7 |KAOO137001A Jr e PR S R REAR FENDER, L 1
8  [KA00138001A VEIEEEY S REAR FENDER, R 1
9 [GB/T882-86 BALA 4 (Y Le2) 6 X 30 [PIN 6X30 1
10 |GB/T91-86 JFEORY 1.6X16 PIN 1.6X 16 1
11 |GB5787-86 INFRVE L MERE M8 X 35 BOLT FLANGE M8 X 35 2
12 [GB5787-86 INFHVE 2B M8 X 25 BOLT FLANGE M8X25 2
13 |GB/T93-87 RS WASHER , SPRTNG o8 2
14 [6B5787-86 INFAVEZE R M8 X 96 BOLT FLANGE M8 X 96 1
15 [GB5787-86 INFHVE ZEIE R M8 X 12 BOLT FLANGE M8X 12 1
16  [GB5787-86 INFHVE 08K M6 X 12 BOLT FLANGE M6X 12 12
17  |GB6187-86 ANAEE HBERE (M6)  [LOCK NUT FLANGE (M6) 12
18  [GB5787-86 INFAVE LR M8 X 16 BOLT FLANGE M8X 16 2
19 [GB5787-86 INFAVE LR M6 X 35 BOLT FLANGE M6X 35 2
20  |GB/T93-87 G WASHER , SPRTNG o6 2
21 |GB6170-86 7N FAUEREM6 NUTM6 2

Kinroad Xintian Motorcycle Manufacture Co., Ltd




	Sheet2

